High-speed, 2-Needle / 4-Needie, Needle-feed,
Double Chainstitch Cylinder-bed Machine

RE2ARE 4 ARGEHEY_EREL Y v Y —Ry K3y

29348109
No.1303-01

2. FRAME & MISCELLANEOUS COVEL COMPONENTS (2)

1 -00508 1
2 (0605 1
3 8
4 2
5 1
g TOP COVER PACKING 1
7 DUST PROCF PLATE i
& (H4AX0.7-5) 45 2
g ou i
I ESVARE S 7
11 COVER (LEFT) 1
1z COVER PACKING 1
iz 0.7-10) 45 4

KHoC

Sep

isd

.

17 -04201

18

19

28 ~(B950

2 -65509

2 AL-A2222000
2 31106107

z {-3002001-81

G w3 OTY XY e L0 PO e

bt ok PN bod o bk fimd fod fod O3 DD bk e ok o g

201 1-40208 POSITIONER PIN
4 #01 4 POSITIONER PIN CUSHION
Z SCREY (M4X0.7-10) 48
28 RUBBER CaP
29 SCREY (M1
30
31

A3 Lol LA Lad

(M4X0.7-10) 80

H
1

11208
1-09507

311-70301
1-69907
08806
08905
311-80508

O RFT e LA IND e R A G0 £33 05T e LA DND e ]

-t

311-70202
311-09952

o

OVER OPEW SPRING

11
11 L
3 11 { PI¥ 2
4 311 SPRING 1
o3 317 LOOPER POR-UP BUTTOH 1
6 311-03807 LOOPER POP UIDE SPRING 1
7 311-28501 LOOPER POP- DE !
8 311-81209 O-RING i
g 311-64304 SCREY } 82 2
10 1 BHTTON 1
i1 1
12 1
13 1
14 4
15 EETY 1
18 2
17 3
18 311-02502 PPER) 1
19 311-62704 3
20 11-78802 1
21 3
22 3
23 3 TRG
24 31 )
25 3 PLATE
26 31 PLATE PACKING
27 31 SCREW (M4%0.7-8) 45
28 3 CYLINI 4
29 3 PLUG
31
7

Le3 Loy Loz

SCREV (H4X0.
PARALLEL PIN
SCREW (M3X0.5-3)
CYLINDER COVER H
SCREW (M4X0.7-8) 80

AT Q0 3 ORI e 2 DD e D D 09

G n e Do 6B~ R o

fen

o

T K

(78]

1
o
[l
<>
& 2
s

1
1

LOGPER
SCREY

S b Lt 08 e L3 B0 £9 00 L9 0 ks B
DN eed [0 OG0 3 O FT B L3 DN et

311~00803

31

31

31 COVER HINGE
4 31 15} 45
42 a1 (M4¥0.7-4) 82
44 31 SCREV (H4X0.7-8) 80
45 31 SPRING WASHER
46 31 HIGE PIN SCREV
47 31 BED TOP COVER
48 311-01702 BED TOP COVER PACKING
49 11-64108 SCREV (MaX0.7-10) 62
5 11-02908 FEED ADJUSTING RUTTOHN
51 1-75508 E-RING
52 1-03005 BUTTON GUIDE

SRSRVCR IR I IV IN)

LOOPER POP-UP GUIDE SPRING
SCREY (H3X0.5-8) 62

TN Bk bt d ik e ot ot ot [N b bt DD bt bk et hed b hnd K et DD DN B NS et ot CF) penh e gl pond it 5t

fteiioied e Jhut ghuic ey
VRN
t
>
e
0o
=
pact

55 31102056 EYE GUARD COVER ASH.

58 311-02007 EYE GUARD FITTING PLATE &
57 311-02108 EYE GUARD COVER 1
58 311-81003 SCREW (HZ.5X0.45-4.5) 70 (23
59 311-88507 STEP-SCREW (M4X0.7-5) 60 1
] 311-74204 THG AS i
61 311-7390¢9 YASHER 1
82 311-04300 BALANCE COVER SPRING HOLDER 1
63 311-00209 RUBBER CAP 1
64 311-06208 BEARING COVER 1
85 11-88404 SCREY (M4¥0.7-8) 45 3
66 78007 RUBBER CAP 1
87 311-88404 SCREW {M4%0.7-8) 45 3
68 311-02808 BEARING COVER (UPPER) 1

Do 000 Ged fias DN DN BND DD I DD NG TND DD DD bt ped pend ged el frad o gundjnh fioocd

[ et

a2 CAD Cad Lad a3 Tap D0 LD [0 Ced 042 LD Led L2 LA G2 L

[ Rlu sl o o B o o I 5 L B o o B aw B - B o) -
L2 DD e KT LF 3 00 i b Ly D D O g B

Lo GO il

O R




4. LOWER SHAFT C@MP@NE?\@S

5 NEEDLE ROD COMPONENTS
ETHEREIGR

REF.NO NOTE

J’F;

54

311-28101

(HBUO.
(M8X1.

311-08202
311-21208
311-08808
31180708 FELT
1~70202 SCREW

[ N o 5/} [

#01

3 G Go8 g TB AT L3 G Lad g

L

11-13103
25 311-13202

y HGE BEARING 2 1 311- HEEDLE
2 BEARRING HOLDER (SHORT) 1 2 311-
2 - SCREW (M6X1-8) 82 2 3 311-
1 4 TIMING BELT 1 4 311-
1 5 TIMING PULLEY 1 5 311-
i 5 SCREW (MBX1-6) 4 8 311
1 7 LO¥ 1 7 311
4 8 o1 1 8 3 (1)
1 9 S 2 9 31 (1
1 10 S0 2 10 3 (0
3 11 ) L0 i 1 11 311-14606 (1)
(HBX1 1 ~28069 5 ER 1 1 12 311~14705 (0
SHAFT 1 ~28309 PLAIN BE (1 13 311-60609 (2)
SHAFT 1 -28051 SPREADER (1) 14 311-12808
K 1 -28002 SPREADER 1 15 3 07
4 16 1-64106 SCREV (M (2) 16 1-13004
1 89501 SCREW (i (1) 17 1-645
1 311-28200 SP (1) 18 i1
1 311-69105 SCR @ 19 1
(1 20
1 21
1 22
1 23
1 24
1
1

ST T TV N L% SO Jvnv ey

-24209 FEED
SCREY {MBX0.
SCREY (MB¥0.8-8) &0

FEED DOG REGULATING PLATE
REGULATIRG PLATE SPRING

GEAR

£ OO e O U B A B e O D 00 3 R

N BS INT RO NS DD B PO B

by
£

b ek

26 311-70004
27 311-13400
11-63405
28 311-69501
30 311-15108

B
(&3]
Lad

FEED DOG REGULATOR ASH,
FEED DOG REGULATING ECCEW
FEED DRIVE ECCENTRIC ASH.
FEED DRIVE ROD

NEEDLE BEARING

31 311-13608
32 311-13707
33 311-71200
34 311-73701
35 311-13508

[

o ok ot ok Bord Bk gt ok (N et et 620 beid D Bd ok bk N5 bt foeh bt T3 et

oot

] FEED DRIVE ECCENTRIC
11-22608 ECCENTRIC LINK
311-22708 FE 0G REGHL
31180500 SCREW (M3X0
=BO00S SC M3X0. 5

TOR
\TOR
)

e &

59

)
1-70301 SCREW (M8¥1-8) 8
11-24357 FEEL T ROD AS
11-24308
1-24407 f f

1-70604 SCREW (M5X0.8-5) 8:

Z
H.

|

Aty §

ROD

ol

Yoot

=3 O e G DD e O 0D 00 ) T 551 o Qa3 B pent

08400 LOVER SHAFTRUSHING (LEFT)
' PULLEY
SCREY (M6X1-8) 82

Rl R N I R R R LR ISR TN U IS 9
65 T3 Ca3 Jad T3 Ga3 €A DD (A5 B03 €03 €43 003 (005 €3 (A% €ad G0 [Ea3 603 Lad €3 A3 [Cn

g wit

2

B et 5 e

36 311-83800
37 311~73008

#02. ... FOR




e v
N ST S BV
NG 72

N fS— -
\

s
PV —
AN

Qe N

A -
)

L}
i

i
t
H
i
i
t
t
t
i
i
i
i
i
H
t
H
¥
i
i
i

311-24506

A

46

a7

3

2

Dy

N

TOR
PR

AT
-
]

5%+
R

1

¥

i
LB

REGUI

I

NUT

i

{

LG

11-17302

31

g




USRI B

EOgs R iV S
ot

B

3

i

.
34

o3

P L s

[ R el

=

#02

#01
#01
#G1

10. THREAD TENSION COMPONENTS

B s L D T s er] [ Rt - DO CR Al Ol D LS LD D OO R
et NN O O (Al A IS O LT B SV A A O e

= L I=II-X R PN RN Y

5 o=
=
a "
i
5 c
Fﬁw L
W fon)
& = |
> 4 Limens

I e N e R R e L B e R M IR IR I o IR
[ ot et

Q< o3

¥ vt

= -
O
o
1

£

e e




BMH-14710C)

'OMPONENTS |

¢ COMPONENTS
5 — 7 VBB

TOP INSTALLATION

INSTALLATION
PARTS)

31- 40%02
311-74501

bDES

a

R Y

i Gl DN bt 0D 200 00 0 TR LT W 03 B b

B3318-704-L00-A
B3308-704-000
B3311-

THREAD RAISING !

SPOOL REST ROD.I 8¥?R (1)

{ SPOOL REST ROD,UPPER )
115-69508 SPOOL REST ARM A }
?*36f~?0ﬂ~ﬁﬁﬁw' THREAD GUIDE ARM HOLDER }
B3305-7 SPOOL REST RSD Jﬁyﬁ }
)

)

833

THREAD GUIDE
THREAD GUIDE
LOVWER THREAD
SPOOL ST A

-3 AR
i 11- ?Oﬂ HOLDIW
15 il tv&u3 RUBRER
16 11-41005 PIN 3C

N SN
o ot s 5 o o CTR ot

O Y

B3321-704-L
BBBEE”?GQ*GQG
B3320~-704-L00~

SPOOL REST ARM SUPPORT, B
SPOOL REST ROD CAP

A SPOCL PIN

SPOOL REST
SPO0L, _REST CUSHION

S

iﬁlﬁﬁ&b SE
-4051405-8F

SPOCL RETAINER
NUT

THREAD WavY
WASHER 16X30XZ.8
SCREW MB L=14

T N
o S S St o e et

D et 2 €D G ORI s L0 DD et (1D D G0 o IR 85T W DAl DN b

PO D b b b e

fas

311-46202

HEEDLE CLAMP 38, 1M

1 311-70707 SCREY (1/8%44-2.4) 80 2
2 311-53307 FEED DOG 38.1MM 1
3 311-45204 HEEDLE PLA 38, 1MH i
4 311-54206 LOOPER HOLDER 38.1WH 1
B 311-55351 SPREADER ASM. 38.1HM 1
8 311-55302 SPREADER 2B.1MK (1)
il 3?1 55104 SPREADER P (2)
8 311-47259 PRESSER FOOT ASH. 38.1MM 1
g a}} 51608 FINGER GUARD 1
10 SCREW (M3.5X0.6-6) 40 2
I8 PRESSER FO (UPPER) (1)
i2 : ) PRESSER FOOT GUIDE PLATE (1)
13 31? 01309 SCREW (MBX0.8-10) 40 1)
14 311-81708 W (M4X0.7-5.4) 60 )
15 311-51400 SSER_FOOT _GUIDE Px& L LOVER §
18 211-68002 BTVD SCREY (MBXO.8-4.5) D&O (1}
17 311-884909 SCREW (HZ.BX0.45-8) 7@ (2)
18 311-48158 PRESSER FODT ASH. (LEFT)Z8.1HH (1)
19 311-51152 PREISER F (LOVER) GUIDE (1)
20 311-51508 PRESSER FOOT (LOWERY SPRING (1
21 311-77207 PRESSER FOOT (LOWER) GUIDE PIN {1}
22 311-60401 SCREY (M30.5-4.2) 80 {0
23 311-49701 PRESSER FOOT (LEFT) 38.1MM (1)
24 311-4885¢0 PRESSER FOOT (RIGHT)ASH.38.1MH (1)
28 311-51152 PRESSER _FOOT (LOUER) GHIDE i
26 311-51508 PRESSER FOOT (LOWER) SPRING (
27 211-77207 PREISER FOOT (LOVER) GUIDE PIN {11
28 311-50501 PREZSER FOOT (RIGHT) 38.1WH 4]
29 311-60401 SCREY (M3H0.5-4.2) 80 (1)

SH

S5-7110540-30

NM-6050001-SE
SH~B053000-58
HM-BO50G001 -

HUT ¥5
SCREV MbX0.8 L=
NUT M5

SCREY Me L=1I
SCREY 1/64

hod T3 poed peed N3 T DN (0 bees 00 D0 D9 GO e

20 s
bt ST

311-53505
311-60203
311-62407
311-53506
311-80203

NEEDLE HOLDER (FRONT)
S” ﬁ% (3/°?X50 -3.8) 680
nri (HZXG 5 {\ é?

{ { 32’%6 3. 8 50,

[ v

HM-B060001-3E
SE-3382001-3E
NM-8050001-3E
ﬁﬁ@— 1532606

SCREW ME L=
NUT M6
SCREW D=3.8 L=20
NUT M5

CORD STAPLE

e
rams” N S et S o e s e St

o o, e

5311-46301
311-70707
311-53408
31145303
3 1—5,305

CLAMP 1/4~1-1/4
SCREW (1/8X44-2.4) 80
ﬂiﬁﬁ DBP ?/ﬁ ~1/4

1/4-1-1/4
L 1/4-1~1/4

119-69458

THREAD RAISING DEVI T

3T ST i Bl IND bed [T GO O -

55450
311- a5403
311-55104
3 1- ‘%

5-7) 40
H. 1/4-1-1/4
1-1/4

?D” SE 00T _ASH -1-1/4

s

o
s o o oot 08 bt 1o ot et K e B B IO
Naran

3 1 SPOCOL REST EOD,LOVER {
3 111~ SPOOL RERT ROD,UPPER {
3 111~ TEREAD GUIDE ASM. {
B3301 SPOOL REST ROD JOINT (
: 111- THREAD GUIDE ARW JOINT {
37 111~ SPOCL REST ARM
38 LSSE SPOOL PIN
39 B33t SPOOL REST CUSHION
11182 POOL _RETAINER

20. SPECIAL ORDER PARTS COMP

Sﬁ 465148%“S€

il

HET

SPOOL REST RGD CaP
YASHER 16X30%2.6
SCEEV W5 L=14

RUT M5

O S e N R T e R A

N e

€

.

1
e e O

SH-4051405-3E
NH-6050001-3E
HM~B050001-5E
83209-704-000
EE?Q&*?§£~%O”~

SCREY W5 L=14

HUT M5

HUT M5

THREAD GUIDE ARM

THREAD GUIDE ARM HOLDER

e

e st i S Sttt N o i St it S (o St o ot

P

REF.NO HOTE PART HO.

e

71 L5 031 LT 43t
NS gt

L7 b GA3

311-68909 SCREY (M2.5%0.45-8) 10 (@)

311-51608 FINGER GUARD N

311-81508 SCREY (M3 5X3 6-8) 40 (2

311-51004 (UPPER) (1)

311-81300 .8-19) 40 }

311-51301 T GUIDE PLATE (1

311-61706 B .7-5.4) 80 6y

311-51400 31 GUIDE PLATE,LOWER (1)

311-86002 STEP-3C (HEX0.8-4.5) D60 (0

1-47952 PRESSER *S . {LEFT) (1

311-49503 PRESSER F (LEFT) 1/4-1-1/4 )

57 311-51152 PRESSER FOOT kbﬁihﬁ) GUIDE 1
58 311-51509 PRESSER FOOT (LOVER) SPRING (D
59 311-60401 SCREW (M3X%0.5-4.2) 60 )
&0 311-77207 PRESSER FOOT_(LOWER) GUIDE (1}
§1 311-48752 PRESSER FOOT (RIGHT) ASH. n
62 311-60401 SCREY (M3X0.5-4.2) &0 (1)
83 311-511562 PRESSER ¥ (i%wﬂ?} GUIDE (1)
G4 311-51508 PRESSER FOOT (LOWER) SPRING (1
85 31177207 RESSER FOOT "QVF ) _GUIBE PI (1
66 311-50303 PRESSER FOOT (RIGHT) ASH. 1

5&33

SE-

Sk~ 6USBGGO SE
N 3050091"33

MAD-1

Note #01....F0f

LOYER THREAD GUIBE
SCREY 11/84-40 L=5
SCREV HBX0.8 L=30
NUT MB

CORD STAPLE

1 31141658 RULER ¥
2 311-63306 SCREY
3 311-74G08 WASHER

4 311-41807 STOPPER
5 211-85707 SCREM
& 311-41855 RULER F
7 311-77308 SP&EN&

311-42003
311-76361

o o oo, o, g Lo
o e S ot St o S St

$45 boh pod fd porh

31? -41609 LER T
i SCREY

ST S R T S
3OO T b A3 BN Red D 00 00




1. ACCESSORIE PARTS COMs ONENTS
R mBELR

23. OPTwNAL COMPONENTS
T vEE

by

B-2-1, KOKURYO - CHO, CHOFU-SHI

FAX : (81)3~3430--4809 . 4914 . 4984

All rights reserved throughout the world.

REF. N0 PART HE. DESCRIPTION Sty S -
_________________________ N DESCRIPTION — aw NNy B
1 CHATN 1 pr
2 5 SHAPED HOOL 2 i
VINYL COVER 1 5ore
4 VRENCH (9¥10)
SCREY DRIVER.LARGE
SCREW DRIVER (SHALL) 1
&R 1
g D HEXAGONAL VRENCH KEV
B9140-372-000  HEXAGONAL URENCH. SMAL] i
GCT-02906000 ~ HEXAGONAL SPANNER
142-372-000  HEXAGOWAL WRENCH (7.1¥8.1) 1
13 HDY-570B2100  HEEDLE DVYST #21 10
226-32800 ACCESSORTE BAG 1
15 BO107-804-000  FUNHEL 1
18 HDF -RX2001L0 §0.2 800CC
17 122-88403 — —_—
S N R rerpro M
99. PRESSER LIFTER COMPONENTS SEFMO dots® e PESCRIP NN  °©
1 $01  311-42565
2 #02  311-43088 i
3 #02 311-43187 1
4 311~42904 (0
- 5 311-85808 (23
B 311-42755 . BRACKET ASH. i
DESCRIPTION 0y ! e )
5 311-75102
. 9 311-65705
; 10 211-7500 )
. 13 311-73305 )
. 12 311-59600 SCREV (M4XD.7-4) 82 1)
i 13 311-82009 SPEER CONTROLLER 15 1)
i 14 #01  311-47557 AIR PIPE )
15 #02  311-43050 AIR_PIPE
18 503 311-43150 ATR PIPE )
4 i7 311-42807 § )
. 18 211 )
4
i Note #07
=
4
4
CONENTS
:
O
1 GAK-A22010B0  PRESSER LIFTER 1 (3) 2PEOBRL. A-vDRSECES
2 GAK-A22010A0  PRESSER LIFTING CYLINDER ASH ) H) 32 serew(Rix0.7- ‘GJ[_?._{
3 GAK-42201000  PRESSER LIFTING CYLINDER (1) S o - e oes
4 GAL-R2203000  CYLTNDER FITTTNG BASE m kil ‘?:afﬁi cotunn of nave i’deié?féf.’ii,w'm sne umsers
5 GAK-A2204000  AIR_CYLINDER ROD TIP (1) BX.) Description SCREN(M4x0.7-10) se soren Topasie iriannts ioren
6 311-63900 SCREW (MBY15) 82 @) T
7 311-79107 YASHER (2) .
3 GAE-A2202000  JOINT 6-PT1/8 2) ; ; 3 ; s T s ; 5 ;
g GAE-A22050A0  ELECTROMAGNETIC VALYE ASH. 5!
10 GAK-22207000  JOTHT 43 e o
11 GAK-AZ205000  ELECTROMAGNETIC VALYE (1 L (]
12 GAE-22223000 SCREW { ¢ 3.1¥186) (2)
13 GAE-A2208000 SILEHCER (23 5 Al b ER ! o aE £
14 GAE-A2213000 HYLONS TURE (3) Flat headggiéter-sunmoun@ head] Pan head Binding head Flat head %‘Kijlaiistsr head| Setscrew |Hexagon head
5 GAK~AZ218000  REGULATOR FITTING PLATE a ‘
18 GAE-A2217000  HOSE HNIOK ) 8 4
FITTING BASE WHOLE ASH. 1 17 GAK~A2218000  HOSE BAND (1) feed of serew
(HBY1-15) 62 2) 18 GAE-A2219000  CORD CLAMP (1) 6 ! 2 ° ‘
z (2) 19 GAE-AZ220000  CABLE BAWD 3) P o~ P
‘ (1) 20 GAR-A2222000_ YOOD SCREY (6 B.1¥18) (23 % ) © . Y
0.5-2) 40 2 21 GAE-A2214000  CONNECTOR )
ING BASE SHAFT ASH. (1) 27 GAE-A2208080  BLECTROMAGNETIC YALVE CORD o TPy reR ik BA%
{1 23 311-B8602 SCREY (M50, 8¥18Y 47 93] Stot Cross recessediHexagon soaket Slot Squars socket i Cross slot
FITTING BASE SHAFT )] 24 311-73305 VASHER (4)
FITTING BASE 5 1 285 311-7350: SPRING. VASHER (23
(HBY1-8) 87 (2 28 311-71408 VT )
i BASE 3 (1) 97 311-68404 SCREV (44 (1)
HEXO. 8-10) 62 2) 28 GAK-A2215000  REGULATOR )
NG BASE 4 (1)
(2
LOYRR_SPRIKG (1)
h10) 63 @ JUKI CORPORATION
2) INTERNATIONAL SALES H.Q. PHONE | (81334304001 10 4005 Cegkgfrigh{@k‘@@? JUKE CORE
b
A

TOKYO 182 - 8655, JAPAN

TELEX ; J229s7

Printed in Japan




ARTS (2)

S
} i
; P I
\ S
: TN 24
: Y \ﬁ{\ |
: i N 25 ]
23 | T s
-~ 27 \\\\l\ /;C%
g 28 } \K\ﬂ
i B W W o
| SR !
?\9 1 Layy \/(j/ \/®T
S X9 25

14. CLOTH PULLER EXCLUSBIVE PARTS (3)

B FREFRARE (3)

@@“/ / {

«uj@
(@

/3
f@
((

o
/
~9/ {1
)
IS

2

7% @ .

e

@
®
yd

3 Fe\/

o
N

,_j37(
Y
§>4

16. GAGE EXCLUSIVE PARTS (1)
r— VR (1)

RE

WAKO.7-8) 60
MAKO.7-4) 82
WMEX0.8-5) 82

s
%3
73

RGO HOTE

31, 8mm

(1-1/47)(FOR

34 . 9mm (1-3/8")(FOR

MH-~14108)

NG RING
WASHER
DRIVING SHAFT

DRIVING SHAFT BUSHING
DRIVING SHAFT BUSHING

TENSION SLEEWE
NG COLLAR
(M5X0.8-5) &2
NG SCREW STAY
H3X0.5-5) 60

HMBX0.8-12) 80
PLATE COVER
HaNO

lny bt €FF b ot [P bk IR b o ond bt ok b ot [k foh ook bt ek h N3 ot ok gt

BT)
(RIGHT)

MBXI-8) T82

SLEEVE ASM. (LEFT)
'EED ROLLER COVER

bl

0.8-10) 40
D ROLLER

ced ey G

D ROLLER
D ROLLER

ROLLER COVER

gy e e ey

LASTIC)
RTS (IRON)
RTS

R R S e A

2 s 2
3 : 2
4 i 2
5 F LE VIRE CLAMP BUSHING 2
8 SCREW (11/84¥40-8) D60 2
7 NG PLATE 1
& HAY-07281000 1
9 HA¥-07252000 1
10 311-75400 2
11 07250000 H
12 66802 2
132 i
14 1
]
Af 1
18 1
18 S5 SPRING 1
20 ROLLER BRACERT 1
21 -40) 62 2
2z 2
23 E o —
: REF.HD NOTE PART MO DESCRIPTIOHN Nty
; 1 1 31146004 NEEDLE CL } 1
5 : 2 311-45008 EEDLE PLATE 31.8HH 1
29 4 3 311-53109 FEED DOG 31. 8Hi 3
% | 4 311-54008 LOOPER HOLDER 31.84H 1
31 ] 5 311-55054 SPREADER ASH. 31.8kH i
39 1 5 311-55104 SPREADER PN (2
23 HAY-07241000 3 7 311-B5005 SPREADER 31.8M (1
8 311-47150 PRESSER FOOT ASH. 31.8MH ]
g 311-51004 PRESSER FOOT (UPPER) (1)
0 311-61708 SCREY._{H4%0.7-5.4} 80 !1;
11 311-51301 PRESSER FOOT GUIDE PLATE (1
15.CLOTH PULLER EXCLUSIVE PARTS (4) 12 311-68909 SCREW (M2.5X0.45-8) 10 @
I - \ 13 311-51400 PRESSER FOOT GUIDE PLATE,LOVER )
SE| FELBEFHESE (4) 14 211-66002 STEP-SCREY (H5X0.8-4.5) 16O n
15 311-48059 RESSER_FOOT ASH. (LEFT)31. MM {
s 18 311-51152 PRESSER FOOT (LOWER) GUIDE (1)
] 17 311-51500 PRESSER FOGT (LOVER) SPRING (1)
18 311-77207 PRESSHER FOOT (LOWER) GHIDE PIN (1)
19 311-60401 SCREY (¥3X6.5-4.2) 80 ()
2 317-40602 PRESSER _EOOT (LEFT) 31.8HH (1)
8 21 311-48851 PRESSER FOOT (RIGHT)ASH.31.8MH (1)
22 311-50402 PRESSER FOOT (RIGHT) 31.8HH ()
23 311-60401 SCREW (H3X0.5-4.2) 80 (1
24 311-51152 PRESSER FOOT (LOWER) GUIDE )
25 311-51509 ESSER_FOOT (LOWER) SPRING i)
28 311-77207 PRESSER FOOT (LOWER) GUIDE PIN (1)
s 27 311-51608 FINGER GUARD 0
| 28 311-61508 SCREW (M3.5¥0.6-6) 40 (2)
@ 29 311-81300 SCREY (#5X0.8-10) 40 (1)
30 70707 SCREY (1/8¥44-2.4) 80 2
31 311-62407 SCRWE (M3%0.5-7) 40 4
L 32 311-53505 HEEDLE HOLDER (FRONT) 2
. ) 33 311-60203 SCREV (3/32456-3.8) 60 4
. a7 34 311-53505 NEEDLE HOLDER (FRONT) 2
- 35 311-60203 SCREY {3/32456-3.8) 8O 4
38 311-45105 HEEDLE PLATE 34.04H t
37 311-55252 SPREADER ASH. 34.9M4 1
.5 38 311-55203 SPREADER 34, 9HH )
‘ L 39 211-55104 SPREADER PIN (2
; ; % 40 311-4705] PRESSER FOOT ASH. 34, 9UN 1
- E //;%7 41 311-51004 PRESSER FOOT (UPPER) 1
¢ E 7 42 311-61300 SCREY (W5X0.8-10) 40
//f;;§§§Y’ P - 43 311-51301 PRESSER FODT GUIDE PLATE
S, 2P & 44 311-61706 SCREY (M4X0.7-5.4) 60 (
= <§§; = 45 31168909 SCREY (42.5%0,45-8) 1 (2)
) 48 311-51400 PRESSER FOOT GUIDE PLATE,LOWER (1)
a7 311-66002 STEP-SCREW (#5%0.8-4.5) D8O (0
— — 48 311-47853 PRESSER FOOT ASH. (LEFT)34.9MM (1)
49 311-51152 PRESSER FOOT (LOVER) GUIDE )
50 311-51508 PRESSER _FOGT (LOWER) SPRING &)
- 51 311-60401 (H2X0.5-4.2) 80 (1)
1 i 52 311-77207 FOOT (LOWER) GUIDE PIN 1
2 311-61904 < 53 311-49404 ER FOOT (LEFT) 34.9M (1)
8 HAY-0T2590A Z 54 511-48853 RESSER FOOT {(RIGHT)ASH.34.9MH )
4 11-69368 : 55 311-51152 PRESSER FOOT (LOWER) GUIDE (1
5 01256006 - 56 311-80401 SCREY (M3X0.5-4.2) 80 )
¢ “orasted ) 57 311-77207 PRESSER FOOT (LOWER) GUIDE PIH (1)
. ] 58 311-50204 PRESSER FOOT (RIGHT) 34.QuH (1
: 2 59 311-51509 PRESSER FOOT (LOVER) SPRING )
6 ; 80 311-51808 FINGER_GUARD 1)
o 1 51 311-51508 SCREW (M3.500.8-8) 40 )
12 4 82 311-54107 LOOPER HOLDER 34.9H 1
13 1 83 311-62407 SCREY (M310.5-7) 40 4
iy 1 84 311-46103 HEEDLE CLAUP 34.0HH 1
5 31168008 2 85 70707 SCREY (1/8%44-7.4) 80 2
16 MAT~07268000 1 56 311-53208 FEED DDG 34 GHM 1
17 HAY-DT726900¢ 2




11 LUBRICATION MECHANISM COMPONENTS

12. CLOTH PULLER EXCLUSIVE PARTS (1)

ZE SRBHERRS (1)

13. CLOTH PULLER EXCLUSIVE 1
Jen| EREERAR (2)

311-83800

SCREW (M8X1-1B) 82

MAV-07201040

JPPER ROLLER REGULATOR ASH.

HAV-0T2168000 CLUTCH
HAY-072290A0 CLUTCH
HAV-07232000 THREST
HAV-07233000 CLUTCH
S11-69907 SCREY

PART HO. DESCRIPTI REF.HO HOTE PART HO. DESCRIPTI REF.HO NOTE PART NO.
311-04904 QIL FILTER COVER 1 HAY-07211000 UPPER ROLLER SHAFT BRACKET 1 HAY-0T218000 PPER
311-68404 SCREW (M4K0.7-8) 45 3 311-64205 SCREW (MBX1-18) &2 4 311-53801 SCRYE
311-81407 FILTER CAP O RIKG 1 31103906 KENOCE PIN 2 HAY-07223000 UPPER
118-43208 CARTRIDGE FILTER 1 311-79005 0IL SEAL 1 311-83803 SCREW
211-35502 FILTER JOINT 1 g HAY-07209000 UPPER_ROLLER SHAFT BUSHING 1 WAY-07224000 UPPER
311-35700 SUCTION PIPE 1 8 HAY-07205000 UPPER FEED EOLLER SHAFT LEVER i 8 311-70301 SCREW
7 311-35106 SUCTION PIPE BUSHING 1 7 311-70301 SCREW (MB8Y1-8) 82 2 7 HAV-07225000
8 311-34703 0IL PIPE 1 3 HAY-07208000 UPPER FEED ROLLER SHAFT COLLAR 1 8 311-BEZO0
9 211-81100 PACKING 1 g 311-82209 SCREW (11/84X40-5.5) 80 2 9 11-88800
10 311-342 0IL TURE 1 0 MAY-0721000 UPPER_ROLLER_SHAPT RUSHIHG 1 10 311-70004
11 311-74204 SPRING WASHER 1 11 311-79708 OIL SEAL 1 11 311-75708 RETAIN
12 311-71804 HUT 1 12 HAV-07207000 UPPER FEED ROLLER SHAFT 1 12 HAV-07228000 THRUST
13 311-34000 0IL RESERVOIR 1 13 HAY-07212000 UPPER FEED ROLLER LEVER 1 13 HAV-07226000 CLUTCH
14 311-88503 SCREY (M4X0.7-5) 45 2 14 31183801 SCREY (M6X1-20) 82 1 MAY-07227000 CLUTCH
15 311-34455 Q1L BIPE ASH. i i5 HAV-07213000 UPPER_FEED ROLLER LEVER PTH 1 {AY-07222000 CLUTCHE
18 311-35801 0IL TUBE JOINT, OHE WAY (2) 16 311-73404 VASHER 1 HAV-07221000 CLUTCH
17 311-36104 OIL TURE CLAMP (2 17 311-71903 RUT 1 HAY-07215000 ADJUST
18 311-34408 0IL PIPE (1) 18 MAV-07214000 PULLER LINK 1 311-70004 SCREY
19 311-34554 0IL PIPE ASH. 1 311-88101 SCREY (1/4340-11) 93 1 HAV-07220000 ADJUBST
20 11-35801 OIL TURE JOINT, OHE YAY 2 311-71803 HUT 1 311-81807 SCREY
1 311-36104 0IL TUBE CLANWP (2 HAY~Q7206000 ROD PIN 1 311-60302 SCREY
311-34505 QIL PIPE {1} 211-85600 SCREV (M4X0.7-4) 82 1 HAY-07239000 CLUTCH
211-38252 OIL PUMP ASH. 1 1 HAV-07203000 UPPER FEED ROLLER DRIVING ROD 1 311-60807 SCREY
311-38302 OIL PUMP DRIVING WORM GEAR (0 311-75805 C RING 1 HAV-07217060 CLUTCH
311-B9800 SCREW _(M4X0.7-43 8 ) HAY-07204000 ROLLER BEARTHG 1 311-89105 CREY
i
1
1
2

2
311-35205 OIL PIPE 1 HAV-07202000 UPPER FEED ECCENTRIC &)
311-72505 BUT 1 BAY-07201000 UPPER FEED ROLLER REGULATOR (1}
311-74807 VASHER 1 311-70004 SCREW (M5X0.8-5) 82 (23
311-35308 UNIVERSAL ELBOY 7 11-63603 CREW (H4X%0.7-8) 6 1
311-38005 BAMBOO JOINT 2 311-74709 SPACER {1
311-34804 OIL PIPE 1 HAV-072150600 ADJUSTING SCREW (1}
311-34802 SUCTION PIPE 1 311-80805 OIL WICK 1
311-374089 FELT 2
11-34358 GIL PIPE ASH.
311-35801 0IL TUBE JOINT, ONE WAY (2)
311-36104 OIL TUBE CLAMP {

311-34307
311-34108
311-37300

OIL PIPE
OIL SLEEVE

i~
> bt fod B0
s

311-68503

11-03808
311-35007
311-34801

Ii, PIPE SUPPORT
SCREW (M4X0.7-8)
0IL GAUGE
FITTING STUD (LONG)
FITTING STUD

45

o bd Bt ot

#01

HAV-Q72340A0 CLUTCH
HAYV~07238000 UPPER |
311-73602 VASHER
311-61201 SCREV
HAY-07235000 UPPER

#02
803
#03

HAV-07238000 UPPER
MAV~07237000 UPPER
HAV-0T240000 UPPER |
CH-3002000-01  ATTEKT

Note #01... STANDARD (
#02... . 0PTIONAL P
#03. ... OPTIDNAL P






